


STANDARD RAC STAKSAMPLR SYSTEM
(I) Newly redesigned sampling case.
(2) Control console (can be remote

from sampling site, up to 300'1.
(31 Modular, integrated umbilical

includes 2-way intercom lines.
(4) Nomograph for fast calculations.
(51 Modular, heated pitobes.
(6) Monorail suspension assembly.

®

fLEXIBLE SAMPLING LINE &
ALTERNATE CONTROL CONSOLE
(10) New, modular, flexible line permits

distances to 20' between sample
case & probe with no loss in
sampling efficiency (optional).

(Ill New console with magnehelic
gages for reading differential
pressures across orifice & in
pitot tube (optional).

(121 Remote temperature regulator for
flexible line (optional).

These are just a few of the operating
[...]
wastewater caused failures in existin!
sludge digesters and stripped trick lin!
filters of bacterial buildup. "We wante!
something that would give us bette
treatment than activated sludge, am
would handle industrial wastes," hE
says.

Though Vernon treatment will be im­
proved, additional construction is bein(
kept to a minimum. In addition to thE
carbon regeneration building-not a bi(
space requirement-a new grit facilit)
and pumping station are being con·
structed.

New tankage has been added for car·
bon contact, but existing primary anc
secondary clarifiers. digesters, anc
trickling filter shells are all being saved 01

converted to other uses in the Lombardi
upgrading plan.

The new Vernon plant will handle 6.5
mgd, and effluent will be polished in a
sand filter before release to the Hockinum
River, a tributary of the Connecticut
River.

Flow

1mgd
500kUday
1200 kL/day
10mgd
6.5mgd
0.25 mgd
5mgd
12mgd
9.5-13 mgd
55 mgd
7mgd

• Systems anticipated to begin construction within next 18 mon1hs

Rothschild, Wis.

Kimitsu, Japan

Oga, Japan

Medina County, Ohio

Vernon, Conn.

Texas (Pharmaceutical mfgr.)

New Jersey (municipality)

North Carolina (municipality)

North Carolina (municipality)

Michigan (municipality)

New York (municipality)

..
SM_

discharges, as well as wastes from a
number of manufacturing and light in­
dustrial operations.

"Standards are extremely high for
Liverpool effluent," explains Halishak,
"because the receiving stream-the
West Branch of the Rocky River-has a
low flow rate and may someday be used
as a source of water for the city of Berea,
10 miles below the outfall. In addition, the
Rocky is part of the Lake Erie watershed
and flows through areas of metropolitan
Cleveland being developed into a recre­
ational greenspace."

Space is another reason the carbonI
wet oxidation system was chosen. "The
capacity of the plant will be expanded by
more than a factor of six," says Halishak,
"but the area of the treatment facility will
only double."

Space and stream standards entered
into the decision for carbon at Vernon,
Conn., as well. A. R. Lombardi of Lom­
bardi and Associates (Vernon, Conn.l,
co-engineer with the Anderson-Nichols
consulting firm (Boston, Mass.), explains

A new wastewater treatment process
makes powdered-activated carbon eco­
nomical to use. It. produces sparkling ef­
fluent from existing sewage treatment
plants and copes with troublesome in­
dustrial wastes. This process combines
adsorption on powdered-activated carbon
with conventional biological treatment; the
spent carbon is regenerated by wet air
oxidation. Essentially a merger of sec­
ondary and tertiary treatment, in a bio­
physical scheme, this process has be­
come a cost effective form of advanced
wastewater treatment.

At Vernon, Conn., the carbon/wet ox­
idation system will replace trickling fillers
that are no longer effective on a domestic
wastewater heavily laced with textile
dye-house discharges. The system will
meet strict BOD, COD, and suspended
solids requirements, and clear up a seri­
ous color problem.

In Kimitsu, Japan, east of Tokyo, the
process has been at work nearly two
years on strong superratant from the
treatment of night soil (raw feces and
urine). In a head-to-head comparison with
activated sludge, carbon/wet oxidation
reduced the COD content of diluted su­
pernatant almost twice as effectively.

High strength industrial wastes have
proved treatable by the process-par­
ticularly those from pharmaceutical,
pesticide, and other chemical product
manufacturing processes. In side-by-side
studies. the carbon/wet oxidation system
demonstrated superiority over activated
sludge in removing BOD, COD, color,
odor, and nitrogen, and, in comparison
with the activated sludge system, provided
better oxygen transfer characteristics.

The Liverpool Sewage Treatment Plant
Medina County, Ohio, is being upgraded
from conventional activated sludge to a 10
mgd advanced wastewater treatment fa­
cility with carbon/wet oxidation. Effluent
quality, surpassing stream standards, are
expected to be: BOD and SS of 5 mg/L or
less, COD of 50 mg/L or less, and am­
monia nitrogen of less than 1 mg/L.

Municipal projects

According to Richard Halishak of the
consulting engineering firm of Richard T.
Halishak & Associates, Inc. (Medina,
Ohio), the carbon system was selected
following studies that considered car­
bon/wet oxidation, high purity oxygen, and
two-stage activated sludge.

"We evaluated for cost effectiveness
and quality of treatment," he says. "We
piloted the carbon system extensively and
were impressed with the treatment ef­
fectiveness. At the same time, wet oxi­
dation provided the answer for regener­
ation."

Halishak has designed the Liverpool
facility as a regional plant that will serve
three formerly separate sewer districts in
the northwest quadrant of the county, in­
cluding the city of Medina, the county seat.
Influent will consist of domestic and rural

854 Environmental Science &Technology



Carbon regeneration

Industrial projects

The advantages of combining pow­
dered carbon treatment with wet oxidation
regeneration have been borne out on
difficult-to-treat industrial wastewater, as
well. Zimpro Inc. (Rothschild, Wis.) re­
cently completed a treatability and design
study for a major producer of pharma­
ceuticals and fine organic chemicals,
testing the economy and effectiveness of
the carbon/wet oxidation system.

Some of the wastewater was resistant
to biological treatment, yet the high flow
rates and dissolved solids contents elim­
inated incineration as a treatment alter­
native. Adding to the problem were wide
variations in raw waste composition and
load caused by production changes.

Objectives of the study were:
• to compare performance of the

carbon/wet oxidation system against
two-stage activated sludge

• to determine system nitrification,
denitrification, oxygen transfer, and sludge
characteristics.

Two pilot trains-a conventional two­
stage activated sludge system, and a
single-stage carbon/wet oxidation sys­
tem-worked virtually continuously for
four months on identical feed. The pilot
plants treated a raw feed averaging 7470
mg/L BOD, 14790 mg/L COD, 350 mg/L
SS, and 690 mg/L TKN.

Waste sludge (powdered carbon +
biomass) was withdrawn from the carbon
system and was regenerated by wet air
oxidation. Carbon was recycled through
the system an estimated average of 4.8
times during the course of the study.

Virtually complete nitrification was
achieved by the carbon/wet oxidation
system. System vapors and oxidation
off-gases were bubbled through the
aeration tanks of both systems, with better
removal of odors and hydrocarbons ex­
hibited in the carbon system.

Effluent BOD was 11 mg/L for the
carbon system, compared to 55 mg/L for
two-stage activated sludge; effluent COD

Source: Zimpro

is also possible because improved sludge
density permits nitrogen to form without
clarifier upset.

To make the system economical in the
face of high costs for virgin carbon,
however, effective regeneration is crucial.
Wet air oxidation, developed by Zimpro
Inc., is attractive because it operates at
low temperatures and does not require a
dewatering step. A portion of the spent
carbon and associated biomass is wasted
from clarifiers, gravity thickened, and then
sent to a wet air oxidation unit (E5& T,
April 1975, P 300). There it is pressurized,
mixed with air, heated in heat exchangers,
and passed through a reactor vessel
where oxidation and regeneration take
place. Oxidation is at temperatures of
around 400-470 OF, the optimal temper­
atures for carbon recovery. Better than
90 % of the original carbon can be re­
covered by wet oxidation.

A major factor adding to the cost ef­
fectiveness of the entire system is that
associated biological solids are also de­
stroyed in the wet oxidation carbon re­
covery step. This eliminates the need for
secondary biological solids disposal.

Cost effectiveness

The carbon/wet oxidation flow scheme
has been compared with a number of
other advanced forms of wastewater
treatment in several different treatment
situations.

In the Medina County, Ohio, 10 mgd
project, the carbon/wet oxidation system
was projected to be lower in both capital
and operation/maintenance costs over 20
years than a pure oxygen system with
ozone for disinfection.

In a recent study (Culp & Shuckrow,
Wafer and Wasfes Engineering, February
1977) the carbon/wet oxidation system
also wins out favorably against activated
sludge, and various powdered and acti­
vated carbon treatment schemes. Cost
per million gallons treated was estimated
at $433 for the carbon/wet oxidation
process, compared to $410 for single­
stage activated sludge with chemical
coagulation and filtration, $582 for gran­
ular carbon with carbon regeneration by
multiple hearth furnace, $774 and $867
for single- and multi-stage powdered­
carbon systems, respectively, with carbon
regeneration by fluidized bed incineration.
The analyses were based on capital and
operating costs for a 10-mgd plant over a
20-year period.

The ability of the system to nitrify and
denitrify, the simultaneous oxidation of
secondary solids in the carbon regener­
ation step, and the absence of a need to
dewater carbon prior to or follOWing re­
generation, are major reasons for its cost
advantages in municipal applications. In
industrial treatment, the carbon/wet oxi­
dation system appears quite cost effective
against incineration because of the high
costs for fuel and dewatering with the
latter process.

Boiler

Color code
= Carbon slurry= Air= Regenerated carbon
= Gases
= Steam

was 280 mg/L for carbon, 540 mg/L for
activated sludge; TKN removal was
95.5% for the carbon system, and 13.8%
with activated sludge.

In addition, adsorptive properties of
carbon regenerated by wet oxidation
compared well with virgin carbon across
several parameters. Specific surface
recovery was 54-66 % in pores of less
than 37 A diameter, 110-130% in pores
of 37-600 A diameter, and 114-203% in
pores greater than 600 A-excellent
area-pore size distributions for the appli­
cation. Adsorption efficiencies of the re­
generated carbon relative to virgin were
53-64% by iodine tests, 87-133% by
methylene blue, 85-106% byerylhrosin,
and 100-150% by molasses color.

The pilot system also demonstrated
unusual stability, and-with the continued
operation of a $100 million chemical
complex dependent upon reliable
wastewater treatment-this way a key
factor in the ultimate decision to build a
full-scale carbon/wet oxidation facility.
The 50 tons of activated carbon circulat­
ing in the aeration tanks, waiting to level
out shock loads and accidental product
spills, prOVided process security.

How it works

In the process, powdered-activated
carbon is added directly to the aeration
tanks of a conventional activated sludge
system. The combination permits total
treatment of the waste stream. Biode­
gradable organics are oxidized or assim­
ilated biologically; non-biodegradables
-including toxic and other harmful
agents-are simultaneously adsorbed on
the activated carbon. The adsorptive
properties of the carbon can also be ex­
ploited for color and odor control.

System stability, aeration tank capac­
ity, and high-mixed liquor suspended and
volatile suspended-solids concentrations
permit maintenance of a long sludge age
which in turn is conducive to high levels
of nitrification. Substantial denitrification

Gravity
thickener

tank

Pump

•
Air compressor

Spent"
carbon
slurry

Volume 11, Number 9, September 1977 855



OUTLOOK

Electril'!'r._-_"lI
look
With in~~ld

baghouses may ~)tt.u;e

control market for

In 1970, fabric filter sales to electric
utilities for fly ash control were nonexis­
tent. Last year sales totaled about $14
million. This year sales will mount to
$15-20 million. And by 1982 sales should
hover near the $90-100 million mark.
These figures were supplied to ES& Tby
Ken Aken, chairman of the Industrial Gas
Cleaning Institute's (IGeI) fabric filter di­
vision, who cautions that IGeI tracks only
bare hardward sales figures that exclude
the cost of auxiliary equipment and
erection.

To say the least, this penetration of the
utility market has been very gratifying to
the'companies designing, engineering and
constructing baghouses. And the future
indeed looks promising. Today, 10% of
utility air pollution control devices sold are
fabric filter collectors. Should the eco­
nomic climate for utilities remain good,
fabric filter suppliers anticipate a surge in
baghouse sales over the next two years.
In 5-7 years these suppliers speculate
that fabric filters will capture 35 % (and
possibly 50%) of the electric utility par­
ticulate control market.

Why the Interest?

Fabric filters have been around for at
least 80 years, and have found application
in solving industrial control problems. The
earliest use of fabric filters, in the late
1880·s. was to control emissions from
nonferrous metal smelters; today, these
collectors are being widely used to clean
the waste gas from steel-making furnaces
and to collect dust in the cement indUStry.
Utilities-free to burn oil and/or coal with
no restriction on sulfur content-found
electrostatic precipitators technically and
economically viable systems for partic­
ulate matter control.

But 1970 saw enactment of the Clean
Air Act with its tighter strictures on par­
ticulate and S02 emissions, and 1977
heard President Jimmy Carter's call for
utilities to switch to coal to fire their boil-

856 Environmental Science &Technology

ers. Though widely spaced in time, both
events force increased reliance on low­
sulfur western coal. And therein lies the
problem.

Because of the chemical characteris­
tics of low-sulfur coal, the fly ash pro­
duced from the burning of this coal is a
poor conductor of electricity. The fly ash
is difficult to charge, which is a necessary
precondition for the use of electrostatic
precipitators, and once charged, the col­
lected material on the plates of the pre­
cipitator is difficult to discharge. Engineers
call this high resistivity.

Fabric filter baghouses, which act es­
sentially like huge vacuum cleaners, re­
quire no preconditioning of the fly ash, and
are able to efficiently filter the residue
produced from the combustion of low­
sulfur coal. In fact, baghouse collection
efficiencies are usually rated at better
than 99%.

Because precipitators are size and cost
sensitive to the type of coal being burned,
the size and cost of a precipitator de­
signed to control emissions from low­
sulfur coal could negate against these

IGel'sAken
chairman, fabric filter division

systems as the pollution control device of
choice if high collection efficiencies are
required. However, it is risky to generalize
about economic and technical tradeoffs
between fabric filters and precipitators
because the pollution control device of
choice is dependent on what engineers
term "site specific factors."

Generally speaking, Sidney Orem,
technical director of IGeI says that "Fabric
filters will find application in new electric
utility plants dedicated to the burning of
western coal." But he cautions that utili­
ties, traditionally conservative. are waiting
to judge the ultimate bag life. lf the bag life
is only one year, llien fabric fillers be­
come costly alternative systems; how­
ever, if bag life is five years. baghouses
become very acceptable options.

Western Precipitation Division of Joy
Manufacturing Co. supplied the first bag­
houses to four of six coal-fired utility
boilers (175 MW total) at the Sunbury
Station of Pennsylvania Power and Light,
about 5 years ago. Bags from three bag­
houses were changed after two years'
operation, but the fourth baghouse with
the original bags has been operating well
for about 4 years. However, this is con­
sidered a small unit, and utilities are
waiting to see the performance of fabric
filters on several larger units-Texas
Utilities' two 575-MW Monticello Units 1
and 2 (about 80 % of the flue gas will go
through bag filters and the remaining 20 %